SMF /DSF / DTF 200

:

EL | UMBERSTS

START RIDING®

............... . 2006 SMF / DSF / DTF 200

_PARTS CATALOG

DTF 200



SMF / DSF / DTF 200

NOTE

The drawings in this parts book have
been scaled so that parts can be easily
recognized.




(L_L/L_@) SMF / DSF / DTF 200

CYLINDER ASSY




&raym

CYLINDER ASSY

SMF / DSF / DTF 200

Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [410—O0001A CYLINDER HEAD COVER X X X 1
2 |910—0001A BOLT M6 X 22 x x x 1
3 |910—0002A BOLT M6 X 12 X X X 1
4 1920—0001A WASHER M6 x x x 2
5 |410—0002A GASKET, VALVE COVER X X X 1
6 |930—0001A NUT M6 x x x 1
7 |912—O0001A STUDS M6 X 20 x X X 2
8 |910—0003A BOLT M6 X 30 x x x 1
9 |410—0003B INTAKE PIPE X x X 1
10 |410-0029A PAPER GASKET x x x 1
11 [910—0004A BOLT, CYLINDER M6 X 95 x X X 2
12 |920—0001A WASHER 6 x x x 2
13 [410—0004A CYLINDER HEAD ASSY x X X 1
14 [912—0002A STUDS M6 X 25 x X x 2
15 [410—O0005A OIL-SEAL, VALVE STEM X X X 1
16 [410—O0006A SPARK PLUG x x x 1
17 [410—0007A CYLINDER HEAD X X X 1
18 [410—O0008A GUIDE, EX. VALVE X x x 1
19 [921—0002A O-RING 10 X 1.6 x X X 2
20 [410—0009A GUIDE, IN. VALVE x x x 1
21 [410—O0010A GASKET, CYLINDER HEAD X x X 1
22 |410—0011A POSITION PIN 10 X 20 X x x 3
23 [921—0002A O-RING 10 X 1.6 X x X 1
24 [910—0001A BOLT M6 X 22 x x x 2
25 [420—O0001A GASKET, CYLINDER X x X 1
26 [420—O0001A CYLINDER COMP x x x 1
27 [410-0030A PAPER GASKET X X X 2
28 [410-0031A PLASTIC SPACER x x x 1




(LWL_@) SMF / DSF / DTF 200

VALVE MECHANISM




&raym

VALVE MECHANISM

SMF / DSF / DTF 200

Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [410—0012A INLET VALVE X x X 1
2 |410—0013A EXHAUST VALVE x x x 1
3 |410—0014A OUTER SPRING SEAT, VALVE X X X 2
4 |410—0015A INNER SPRING SEAT, VALVE X X x 2
5 |940—0001A OUTER SPRING, VALVE X X X 2
6 |940—0002A INNER SPRING , VALVE X x x 2
7 |410—0016A RETAINER, VALVE SPRING X X X 2
8 |410—0017A VALVE LOCKER x X x 4
9 |410—0018A ADJUSTING NUT X X X 2
10 [410—0019A ADJUSTING SCREW x x x 2
11 [920—0002A WASHER 8M x x X 3
12 |910—0005A BOLT, ROCKER ARM SEAT x X x 3
13 [410—0020A ROCKER ARM SEAT COMP x X X 1
14 [410—0021A GUIDE, PUSH LEVER x X x 1
15 [410—0022A PUSH LEVER COMP x X X 2
16 [410—0023A DRIVEN GEAR COMP x x x 1
17 [410—0024A LOWER ROCKER ARM X X X 2
18 [410—0025A SHAFT, LOWER ROCKER ARM x x x 1
19 [921—0003A O-RING 18 X 2.5 x X X 1
20 [940—O0003A SPRING x x x 1
21 [921—0004A O-RING 16.8 X 2.2 x X X 1
22 |410—0026A CAMSHAFT x x x 1
23 [920—O0003A WASHER 15 X X X 2




(LW_’:”A_@) SMF / DSF / DTF 200

CRANKCASE COVER




&raym

CRANKCASE COVER

SMF / DSF / DTF 200

Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [434—0001A LEVER, CLUTCH X x X 1
2 |921—0002A O-RING 10 X 1.6 x X x 1
3 |940—0004A SPRING, CLUTCH LEVER x X X 1
4 1434—0002A CLUTCH SEPARATING CAM x x x 1
5 |950—0001A SPLIT PIN2 X 16 X X X 1
6 |434—0003A R. CRANKCASE COVER x x x 1
7 |921—0005A O-RING 18 X 3 X X X 1
8 |434—0004A OIL PLUG x x x 2
9 |434—0005A POSITION PIN 10 X 16 X X X 1
10 |434—0006A GASKET, R. CRANKCASE COVER X X x 1
11 [434—0007A OIL LEVEL SIGHT WINDOW X X X 1
12 [911—0001A SCREW M6 X 12 x x x 4
13 [434—0008A OIL SEAL X X X 1
14 1434—0009A DECORATION COVER, CLUTCH X X x 1
15 [911—0002A COVER SCREW M6 X 16 x X X 3
16 [920—0004A WASHER 6.2 x x x 3
17 [910—0006A BOLT M6 45 x X X 1
18 [910—0007A BOLT M6 X40 x x x 12
19 [960—0001A NEEDLE BEARING HK 101410 x x X 1
20 [434—0010A CAP, INSPECTION HOLE X x x 1
21 [921—0006A O-RING 13.8 X 2.5 X X X 1
22 |434—0011A POSITION PIN 8 X 14 x X x 2
23 |434—0012A GASKET, L. CRANKCASE COVER X X X 1
24 |434—0013A F. COVER, L. CRANKCASE x x x 1
25 [434—0014A O-SEAL, RING 27.4 X 2.4 X x X 1
26 [434—0015A L. DECORATION COVER X x x 1
27 |434—0016A O-SEAL, RING 62 X 3 X X X 1
28 [434—0017A REDUCTION GEAR COVER x x x 1
29 [434—0018A RR. COVER, L. CRANKCASE x x X 1
30 |910—0008A BOLT M6 X 20 X x x 3
31 |910—0007A BOLT M6 X40 X x X 5
32 |910—0009A BOLT M6 X 50 X x x 2
33 |910—0010A BOLT M6 X 25 X X X 2




SMF / DSF / DTF 200

CLUTCH




&raym

SMF / DSF / DTF 200

CLUTCH
Availability Quantity

Ref # Part # Description SMF | DSF | DTF| 2007 | 2008

1 [450—O0001A LIFTER ROD, CLUTCH x X X 1

2 |450—0002A DISK, CLUTCH SPRING x x x 1

3 |910—0008A BOLT M6 X 20 X X X 4

4 1920—0001A WASHER 6M x x x 4

5 |960—0002A BEARING 6001 x X X 1

6 |450—0003A END COVER, CLUTCH x x x 1

7 |940—O0005A SPRING X X X 4

8 |951—0001A CIRCLIP 12 x x x 1

9 |450—0004A DRIVEN HUB COMP X X X 1

10 [450—0005A FRICTION PLATE X x x 4

11 [450—0006A DRIVEN PLATE x x X 4

12 |450—0007A PRESS PLATE x X x 1

13 [450—0008A WASHER x x X 1

14 |450—0009A DRIVE HUB COMP x x x 1




(LW_Z”A_@) SMF / DSF / DTF 200

OIL PUMP




&raym

SMF / DSF / DTF 200

OIL PUMP
Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [461—0001A OIL FILTER COMP X X X 1
2 |461—0002A OIL CONDUIT x X x 1
3 |911—0003A SCREW M5 X 12 X x X 1
4 |1940—O0006A SPRING, OIL CONDUIT X X x 1
5 |461—0003A COVER, OIL FILTER X X X 1
6 |460—0001A CHAIN, OIL PUMP X x x 1
7 |461—0004A GASKET, FILTER COVER X X X 1
8 |461—0005A ROTATOR, FILTER COVER x x x 1
9 |910—0002A BOLT M6 X 12 X X X 2
10 |460—0002A SPROCKET COVER, OIL PUMP X X x 1
11 [460—O0003A OIL PUMP ASSY X X X 1
12 [911—0004A SCREW M4 X 12 X x x 2
13 [460—0004A OIL PUMP COVER X X X 2
14 |460—0005A INNER ROTOR x x x 1
15 [460—0006A OUTER ROTOR X X X 2
16 [460—0007A OIL PUMP BODY X x x 1
17 |460—0008A POSITION PIN 4 X 6.4 X X X 1
18 |460—0009A SHAFT, OIL PUMP X X x 1
19 [460—0010A DRIVEN SPROCKET, OIL PUMP X X X 1

11




(LW_Z”A_@) SMF / DSF / DTF 200

CRANKCASE ASSY

12



&raym

SMF / DSF / DTF 200

CRANKCASE ASSY
Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [910—0003A BOLT M6 X 30 X X X 1
2 |910—0003A BOLT M6 X 30 x x x 2
3 |910—0011A BOLT M6 X 55 X X X 1
4 1434—0019A CLUTCH CABLE STAND X x x 1
5 |434—0020A STUD BOLT A, CYLINDER X X X 2
6 |920—0005A COPPER WASHER 8M x x x 4
7 |434—0021A NUT, CYLINDER x x X 4
8 |910—0010A BOLT M6 X 25 x x x 2
9 |434—0022A CLIP, BREATHER TUBE X X X 2
10 [434—0023A BREATHER TUBE X x x 1
11 [434—0024A STUD BOLT B, CYLINDER X x X 2
12 |434—0025A POSITION PIN 10 X 16 x X x 2
13 [434—0026A GASKET, CRANKCASE X X X 1
14 |434—0027A L. CRANKCASE ASSY x x x 1
15 [910—0010A BOLT M6 X 25 X X X 2
16 [434—0028A STOP PLATE X x x 1
17 [910—0002A BOLT M6 X 12 X X X 2
18 |960—O0001A NEEDLE BEARING HK101410 X X x 1
19 [910—0009A BOLT M6 X 50 X X X 9
20 [910—0012A BOLT M6 X 100 x x x 1
21 [434—0029A DRAIN BOLT x x X 1
22 [921—0007A O-RING 35 X 3 x x x 1
23 [940—O0007A SPRING, OIL STRAINER X X X 1
24 |434—0030A OIL STRAINER x X x 1
25 [434—0031A OIL SEAL X X X 1
26 [434—0032A PIN x x x 1
27 [940—0008A SPRING, OIL STRAINER X x X 1
28 [921—0008A O-RING 13 X 2.3 x x x 1
29 [434—0033A PRESSING PIN X X X 1
30 |434—0034A OIL SEAL x X x 1
31 |434—0035A R. CRANKCASE ASSY X x X 1
32 |434—0036A OIL SEAL x x x 1
33 |920—O0001A WASHER 6 X x X 1
34 |434—0037A STOP PLATE, STARTING CLUTCH X X x 1
35 1434—0038A JOINT, NEUTRAL, GEAR SWITCH X X X 1

13



m SMF / DSF / DTF 200

CRANKSHAFT / PISTON

14



&raym

CRANKSHAFT / PISTON

SMF / DSF / DTF 200

Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 |433—O0001A CRANKSHAFT CONNECTING ROD COMP X X X 1
2 |960—0003A BEARING 6204 X X X 1
3 |960—0004A BEARING 62027 X X X 1
4 |433—0002A TIME DRIVING GEAR X X X 1
5 |1433—0003A SEMI-CIRCULAR KEY 25 X 14 X 4 X X X 3
6 |910—0013A JOINTING BOLT X X X 1
7 |951—0002A CIRCLIP, PISTON PIN 15 X X X 2
8 |420—0003A PISTON X X X 1
9 |420—0004A PISTON PIN X X X 1
10 [420—0005A PISTON RING | X X X 1
11 [420—O0006A PISTON RING Il X X X 1
12 [420—0007A OIL RING COMP X X X 1
13 [433—0004A CRANKSHAFT GEAR X X X 1
14 |433—0005A DRIVING SPROCKET, OIL PUMP X X X 1
15 [433—0006A DRIVING GEAR, BALANCE SHAFT X X X 1
16 |433—0007A DRIVEN GEAR, BALANCE SHAFT X X X 1
17 [433—0008A BALANCE SHAFT X X X 1
18 [960—0004A BEARING 62027 X X X 1
19 [960—O0005A BEARING 6303 X X X 1

15




@:@ SMF / DSF / DTF 200

TRANSMISSION

16



&raym

TRANSMISSION

SMF / DSF / DTF 200

Availability Quantity
Ref Part # Description SMF | DSF | DTF| 2007 | 2008
1 [920—0003A WASHER 15 X x X 1
2 |450—0010A SPACER x x x 1
3 |450—0011A 2ND DRIVING GEAR X x X 1
4 1450—0012A 5TH DRIVING GEAR x x x 1
5 |920—0006A SPLINE WASHER 20 X x X 3
6 |951—0003A CIRCLIP 20 x x x 4
7 |450—0013A 4TH DRIVING GEAR X X X 1
8 |450—0014A 3RD DRIVING GEAR x x x 1
9 |450—0015A MAIN SHAFT X X X 1
10 [450—0016A SPACER x x x 1
11 [450—0017A STARTING GEAR COMP X x X 1
12 |920—0003A WASHER 15 x x x 1
13 [450—0018A STARTING GEAR COMP X X X 1
14 |450—0019A DOUBLE METAL BUSH x x x 1
15 [450—0020A SPACE 16.5 x X X 2
16 [450—0021A 1ST DRIVEN GEAR x x x 1
17 |450—0022A BUSH x X X 1
18 [450—0023A 3RD DRIVEN GEAR x x x 1
19 [450—0024A 4TH DRIVEN GEAR x x X 1
20 [450—0025A DRIVEN SHAFT x x x 1
21 [450—0026A 5TH DRIVEN GEAR X x X 1
22 |450—0027A 2ND DRIVEN GEAR x x x 1
23 [920—O0003A WASHER 15 X X X 1
24 |450—0028A FRONT SPROCKET (Z=16) x x 1
24 1450-0050A FRONT SPROCKET (Z=15) X 1
25 [450—0029A FIXTURE PLATE x x x 1
26 [910—O0014A BOLT X X X 2
27 [920—0007A WASHER 14 x x x 1
28 [951—0004A CIRCLIP 14 x X X 1
29 [450—0030A RATCHET GUIDE PLATE x x x 1
30 |940—O0009A SPRING x x X 1
31 |920—0008A WASHER 16 x x x 2
32 |450—0031A RATCHET X X X 1
33 |951—0003A CIRCLIP 20 x x x 1
34 |920—0009A WASHER 20 X X X 1
35 |450—0032A STARTING GEAR x X x 1
36 |450—0033A STARTING SHAFT x X X 1
37 |450—0034A SPRING SEAT x x x 1
38 |940—O0010A RETURN SPRING, STARTER X X X 1
39 |450—0035A COLLAR X X X 1
40 |920—0007A WASHER 14 x X X 1

17




<‘-_U_’:/|_’?{_,> SMF / DSF / DTF 200

GEARSHIFT

18



&raym

SMF / DSF / DTF 200

GEARSHIFT
Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [450—0036A RETAINING RING 12 x X X 1
2 |940—0011A SPRING, SHIFT PLATE x x x 1
3 |450—0037A SHIFT PLATE X X X 1
4 1450—0038A SHIFT SHAFT COMP x X x 1
5 1940—0012A RETURN SPRING, SHIFT PLATE X X X 1
6 |920—0008A STOPPING WASHER 16 x x x 2
7 |450—0039A RETAINING RING 14 X X X 1
8 [450—0040A SHAFT, GEARSHIFT FORK GUIDE X X x 1
9 |450—0041A FORK, R. GEARSHIFT X X X 1
10 [450—0042A FORK, CENTER GEARSHIFT X x x 1
11 [450—0043A FORK, L. GEARSHIFT X X X 1
12 |910—0010A BOLT M6 X 25 x x x 1
13 [450—0044A CAM PLATE, GEARSHIFT X X X 1
14 |450—0045A PIN 4 X 10 X x x 1
15 [450—0046A DRUM, GEARSHIFT X X X 1
16 [450—0047A ROTOR, NEUTRAL SWITCH x x x 1
17 [910—0001A BOLT M6 X 22 X X X 1
18 [940—0013A SPRING x x x 1

19




SMF / DSF / DTF 200

ELECTRIC STARTER

20



&raym

ELECTRIC STARTER

SMF / DSF / DTF 200

Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [320—0001A STARTING MOTOR ASSY X X X 1
2 |431—0001A DUAL GEAR (1) AXLE x x x 1
3 |431—0002A PIN 3 X 16 x X X 1
4 1960—0001A NEEDLE BEARING HK 101410 x x x 2
5 |431—0003A DUAL GEAR (1) X X X 1
6 |431—0004A DUAL GEAR (2) x x x 1
7 |910—0002A BOLT M6 X 12 X X X 3
8 |920—0010A WASHER 10M x X x 4
9 |940—0014A SPRING X X X 3
10 [431—0005A SPRING SOCKET x x x 3
11 [431—0006A ROLLER x X X 3
12 |431—0007A STARTING CLUTCH x x x 1
13 [431—0008A GUARD SHIELD x X X 1
14 |431—0009A STARTING GEAR COMP x X x 1
15 [910—0002A BOLT M6 X 12 X X X 1
16 |431—0010A GEAR PLATE, STARTING CLUTCH X X x 1

21




m SMF / DSF / DTF 200

STATOR

22



(L_L/L_@) SMF / DSF / DTF 200

STATOR
Availability Quantity

Ref # Part # Description SMF | DSF | DTF| 2007 | 2008

1 [311—0001A FLY WHEEL COMP X X X 1

2 |432—0001A ROTATOR COMP X X x 1

3 |311—0002A STATOR COMP X X X 1

4 |910—0015A BOLT M8 X 10 x x x 1

5 |920—0002A WASHER 8M X X X 2

6 |910—0003A BOLT M6 X 30 x X x 3

23



(LW_Z”A_@) SMF / DSF / DTF 200

CARBURETOR

14—

24



&raym

SMF / DSF / DTF 200

CARBURETOR
Availability Quantity
Ref # Part # Description SMF | DSF | DTF| 2007 | 2008
1 [470—O0001A GASKET, CARBURETOR X X X 1
2 |470—0002A FLOAT NEEDLE x X x 1
3 |470—0003A FUEL NEEDLE x X X 1
4 |470—0004A FLOAT, CARBURETOR x x x 1
5 |470—0005A UPPER COVER X x X 1
6 |470—0006A FLOAT CHAMBER x X x 1
7 |470—0007A ADJUSTING SCREW X X X 1
8 |470—0008A CAM COMP x x x 1
9 |470—0009A ACCELERATOR PUMP X x X 1
10 [470—0010A VALVE COMP x x x 1
11 [470—0011A HANDLE, VALVE x X X 1
12 |470—0012A IDLE ADJUSTING SCREW x X x 1
13 [470—0013A ONE-WAY VALVE X X X 1
14 |470—0014A CARBURETOR X x x 1
15 [470—0015A COLLAR, VALVE HANDLE X X X 1
16 [470—0016A CONNECTING SLICE X x x 1
17 [470—0017A DRAIN OIL PIPE x X X 1
18 [470—0018A DUST PROOF SLEEVE X X x 1
19 [470—0019A HOLDER, OIL NEEDLE x X X 1
20 [470—0020A BREATH PIPE x x x 1
21 [910—0016A BOLT M4 X 12 x X X 1
22 [910—0017A BOLT M4 X 16 x X x 1
23 [911—0003A SCREW M5 X 12 X X X 1
24 [911—0005A SCREW M5 X 14 x x x 1
25 [470—0021A CLAMP 6 X x X 1
26 [470—0022A CLAMP 6 x x x 1
27 |470—0023A MAIN NOZZLE X X X 1
28 [470—0024A COUNTER NOZZLE x x x 1
29 [470—0025A CARBURETOR BODY X x X 1

25



((_3!__"@ SMF / DSF / DTF 200

HANDLEBAR

26



&raym

SMF / DSF / DTF 200

HANDLEBAR
- Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |230—0001A HANDLEBAR X X X 1
2 |910—0018A BOLT M8x30x1.25 X X X 4
3 |230—0002A UPPER HANDLEBAR HOLDER X X X 2
4 |230—0005A HANDLE CROWN X X X 1
5 |910—0019A BOLT M8x45x1.25 X X X 4
6 |230—0006A DOWN SUPPORT X X X 1
7 |121—0005A HANDLE GUARD; LEFT, RIGHT X X X 2
8 |913—0005A SOCKET BOLT M6 X 25 X 1.0 X X X 2
9 |913—0006A SOCKET BOLT M6 X 40 X 1.0 X X X 2
10 [121—0006A HOLDER, HANDLE GUARD X X X 4
11 [121—0007A SLIDING LOCK, HANDLE GUARD X X X 2
12 [913—0007A SOCKET BOLT M8 X 50 X 1.25 X X X 2
13 [931—0001A HEX FLANGE NUT M6 X X X 2
14 [920—O0001A WASHER M6 X 18 X X X 2
15 [910—0008A BOLT M6 X 20 X 1.0 X X X 2
16 [920—O0001A WASHER M6 X 18 X X X 2
17 [230—0007A IGNITION SWITCH MOUNT X X X 1
18 [121—0011A HANDLE GUARD, RIGHT X X X 1
19 [121—0012A HANDLE GUARD, LEFT X X X 1

27




SMF / DSF / DTF 200

STEERING STEM

1

,@

L B 5

28



&raym

STEERING STEM

SMF / DSF / DTF 200

e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |231—O0001A UNDER BRACKET X X X 1
2 |231—0002A NUT, STEERING STEM X X X 1
3 |231—0003A WASHER, STEERING STEM X X X 2
4 |960—0006A BEARING X X X 2
5 |332—0001A REFLECTOR X X X 2
6 |930—0001A HEX NUT M6 X X X 2
7 |332—0002A BRACKET, REFLECTOR X X X 2
8 |910—0020A BOLT M8x50x1.25 X X X 4
9 |230—0003A RUBBER CAP X X X 1
10 [230—0004A HANDLE CROWN NUT X X X 1

29



SMF / DSF / DTF 200

FRONT FENDER

30



(L_L/L_@) SMF / DSF / DTF 200

FRONT FENDER

e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |111—O0001A FRONT FENDER, BLUE X X X 1
1 |111—0002A FRONT FENDER, RED X X X 1
1 |111—0003A FRONT FENDER, ORANGE X X X 1
1 |111—0004A FRONT FENDER, BLACK X X X 1
2 |[112—0001A FRONT FENDER REAR, BLUE X X X 1
2 |[112—0002A FRONT FENDER REAR, RED X X X 1
2 |[112—0003A FRONT FENDER REAR, ORANGE X X X 1
2 [112—0004A FRONT FENDER REAR, BLACK X X X 1
3 [920—0001A WASHER 6M X X X 4
4 1910—O0008A BOLT M6x20x1.0 X X X 4
5 |]110—0001A FRONT FENDER ASSEMBLY, BLUE X X X NA
5 |[110—0002A FRONT FENDER ASSEMBLY, RED X X X NA
5 |]110—0003A FRONT FENDER ASSEMBLY, ORANGE X X X NA
5 |[110—0004A FRONT FENDER ASSEMBLY, BLACK X X X NA

31



SMF / DSF / DTF 200

FRONT FORK

32



&raym

SMF / DSF / DTF 200

FRONT FORK
_ Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |241—O0001A RIGHT FORK ASSEMBLY X X X 1
2 |241—0002A LEFT FORK ASSEMBLY X X X 1
3 |241—0003A DUST PROOF COVER X X X 2
4 |241—0004A FORK CIRCLIP X X X 2
5 |241—0005A OIL SEAL X X X 2
6 |241—0006A CLIP X X X 2
7 |930—0001A HEX NUT 5M X X X 2
8 |910—0021A BOLT M5x18 X X X 2
9 |241—0007A LEFT BASE PIPE X X X 1
10 [241—0008A RIGHT BASE PIPE X X X 1
11 [910—0022A BOLT M6x35 X X X 2
12 [920—0011A FORK WASHER 12 X X X 2
13 [910—0023A FORK BOLT X X X 2
14 [241—0009A PIPE COMP, FR. FORK X X X 2
15 [241—0010A PIECE OIL COVER X X X 2
16 [241—0011A POSITION PIPE X X X 2
17 [940—0015A DAMPING SPRING X X X 2
18 |940—0016A SPRING, FR. SHOCK ABSORBER X X X 2
19 [241—0012A SCREW END COVER X X X 2
20 |910—0024A BOLT M8x35 X X X 1
21 |910—0025A BOLT M8x48 X X X 1

33




SMF / DSF / DTF 200

FRONT BRAKE PANEL

34



&raym

FRONT BRAKE PANEL

SMF / DSF / DTF 200

e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |251—0001A FRONT BRAKE CYLINDER X X X 1
2 |251—0002A HOLDER, FRONT BRAKE CYLINDER X X X 1
3 |910—0008A BOLTS M6 X 20 X 1.0 X X X 2
4 |251—0003A FRONT BRAKE LEVER X X X 1
5 |251—0004A FRONT BRAKE SWITCH X X X 1
6 |251—0005A BRAKE HOSE, FRONT X X X 1
7 |251—0006A FRONT BRAKE PADS X X X 2
8 |251—0007A MOUNTING BRACKET X X X 1
9 |251—0008A FRONT BRAKE ASSEMBLY X X X 1
10 [923—0001A WASHER OIL SEAL X X X 4

35



((_3!__"@ SMF / DSF / DTF 200

FRONT WHEEL

36



&raym

SMF / DSF / DTF 200

FRONT WHEEL
Ref # Part # Description Availability Quantity
SMF | DSF [ DTF{ 2007 [ 2008
1 [261—0001A WHEEL RIM ASSEMBLY x 1
1 [261—0014A WHEEL RIM ASSEMBLY X X 1
2 |261—0002A RIM FR. WHEEL x 1
2 |261—0018A RIM FR. WHEEL X X 1
3 |960—0007A BEARING X X x 2
4 1261—0003A WHEEL HUB x X X 1
5 |261—0004A SPOKE R X 18
5 |261—0023A SPOKE L X 18
5 |261—0019A SPOKE x x 36
6 |261—0005A SPACER X x X 1
7 |261—0006A SPOKE NUT X x x 36
8 |261—0007A WHEEL AXLE x X X 1
9 |261—0008A SPACER (L) x x x 1
10 [261—0009A BRAKE DISC X X X 1
11 |910—O0008A BOLT M6x20x1.0 x x x 6
12 |261—0010A TIRE X 1
12 |261—0015A TIRE x 1
12 |261—0021A TIRE X 1
13 [261—0011A INNER TUBE X 1
13 [261—0016A INNER TUBE x X 1
14 |261—0012A BAND RIM x 1
14 |261—0017A BAND RIM X X 1
15 [261—0013A SPEEDOMETER GEAR BOX X X 1
16 [261—0020A SPACER (R) X 1
17 |261—0022A OIL SEAL, FRONT WHEEL x 1

37



((_3!__"@ SMF / DSF / DTF 200

REAR BRAKE PANEL

38



&raym

REAR BRAKE PANEL

SMF / DSF / DTF 200

e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |252—0001A REAR BRAKE CALIPER ASSY X X X 1
2 |252—0002A REAR BRAKE PADS X X X 2
3 |910—0037A BOLT M8 X 15 X 1.25 X X X 1
4 |910—0036A BOLT M8 X 40 X 1.25 X X X 1
5 |252—0003A CALIPER BRAKE SUPPORT X X X 1
6 |252—0004A BRAKE HOSE HOLDER X X X 1
7 |252—0005A REAR BRAKE HOSE X X X 1
8 |252—0006A REAR BRAKE SWITCH X X X 1
9 |252—0007A OIL TANK ASSY X X X 1
10 [923—0001A WASHER OIL SEAL X X X 2
11 [252—0008A PISTON COMP X X X 1
12 [252—0009A TAPPET ASSY X X X 1
13 [950—0003A COTTER PIN X X X 1
14 [910—O0036A BOLT M8 X 40 X 1.25 X X X 1
15 [920—0002A WASHER M8 X 15 X X X 1
16 [252—0010A BRAKE PEDAL X X X 1
17 [252—0011A REAR BRAKE ASSEMBLY X X X 1
18 [910—O0010A BOLT M6X25X1.0 X X X 2
19 [920—0001A WASHER M6 X 17 X X X 2
20 |931—0001A FLANGED NUT M6 X X X 2
21 |910—0042A BOLT M8 X 38 X 1.25 X X X 1

39



((_3!__"@ SMF / DSF / DTF 200

REAR WHEEL

40



(L_L/L_@) SMF / DSF / DTF 200

REAR WHEEL
e Availability Quantity

Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 |262—O0001A WHEEL RIM ASSY X 1
1 |262—0016A WHEEL RIM ASSY X X 1
2 |262—0002A RIM X 1
2 |262—0020A RIM X X 1
3 |262—0003A SPACER X X X 1
4 |960—0008A BEARING X X X 2
5 |262—0004A WHEEL HUB X X X 1
6 |262—0005A SPOKE NUT X X X 36
7 |261—0004A SPOKE R X 18
7 |261—0023A SPOKE L X 18
7 |262—0021A SPOKE X X 36
8 |262—0007A TIRE X 1
8 |262—0017A TIRE X 1
8 |262—0022A TIRE X 1
9 |262—0008A INNER TUBE X 1
9 |262—0018A INNER TUBE X X 1
10 [262—0009A BAND RIM X 1
10 [262—0019A BAND RIM X X 1
11 [262—0010A REAR SPROCKET (Z=44) X X 1
11 [262-0030A REAR SPROCKET (Z=47) X 1
12 [910—0018A BOLT M8x30 X X X 6
13 [931—0005A SELF-LOCKING M16x1.5 X X X 1
14 [262—0011A SPACER (L) X X X 1
15 [262—0012A RIGHT CHAIN PULLER X X X 1

15-1 [262—0013A LEFT CHAIN PULLER X X X 1
16 [262—0014A BRAKE DISC X X X 1
17 [910—0008A BOLT M6x20 X X X 6
18 [262—0015A WHEEL AXLE X X X 1

41



SMF / DSF / DTF 200

SPEEDOMETER

42



&raym

SMF / DSF / DTF 200

SPEEDOMETER
o Availability Quantity

Ref # Part # Description SVET DSE 1DTE T 2007 T 2008

1 |333—0001A PANEL CONTROL X 1

1 |333—0004A PANEL CONTROL X 1

2 |333—0002A SPEEDOMETER CABLE X X 1

3 |333—0003A SPEEDOMETER CABLE HOLDER X X 1

4 |910—0043A BOLT M5x20x.75 X X 6

5 1920—0012A WASHER M5x14 X X 3

6 |333—0005A SPEEDOMETER HOLDER SPACER X X 3

7 |333—0006A SPECIAL BUSH M5x19x10 X X 3

8 |920—0012A WASHER M5x18 X X 3

9 |922—0003A LOCKING WASHER M5 X X 3

10 [333—0007A SPEEDOMETER HOLDER X X 1

43




SMF / DSF / DTF 200

FUEL TANK

44



&raym

SMF / DSF / DTF 200

FUEL TANK
. Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |221—0001A FUEL TANK X X X 1
2 |221—0002A FUEL TANK CAP X X X 1
3 |221—0003A FUEL COCK X X X 1
4 |910—0026A BOLT M6x13x1.0 X X X 2
5 |910—0019A BOLT M8x45x1.25 X X X 1
6 |920—0002A WASHER M8x16 X X X 1
7 |122—0001A FUEL TANK COVER ( R), BLUE X X X 1
7 |122—0003A FUEL TANK COVER ( R), RED X X X 1
7 |122—0004A FUEL TANK COVER (R), ORANGE | x X X 1
7 |122—0005A FUEL TANK COVER ( R), BLACK X X X 1
8 |123—0001A FUEL TANK COVER (L), BLUE X X X 1
8 |123—0003A FUEL TANK COVER (L), RED X X X 1
8 |123—0004A FUEL TANK COVER (L), ORANGE X X X 1
8 |123—0005A FUEL TANK COVER (L), BLACK X X X 1
9 |122—0002A FRONT COVER, FUEL TANK (R) X X X 1
10 [123—0002A FRONT COVER, FUEL TANK (L) X X X 1
11 [931—0001A HEX FLANGE NUT M6 X X X 6
12 [920—0001A WASHER M6x18 X X X 10
13 [910—0011A BOLT M6x55x1.0 X X X 4
14 [913—O0001A SOCKET BOLT M6x15x1.0 X X X 4
15 [910—O0010A BOLT M6x25x1.0 X X X 2
16 [920—0001A SPECIAL BUSH M6x20x10 X X X 2

45




SMF / DSF / DTF 200

SEAT

46



(L_L/L_@) SMF / DSF / DTF 200

SEAT
. Availability Quantity

Ref # Part # Description SVE] DSE 1DTET 2007 T 2008

1 |150—0002A SEAT, BLUE X X X 1

1 |150—0003A SEAT, RED X X X 1

1 |150—0004A SEAT, BLACK X X X 1

2 |920—0001A WASHER M6x18 X X X 2

3 |930—0001A HEX NUT M6 X X X 2

4 |931—0001A HEX FLANGE NUT M6 X X X 2

5 |150—0001A SEAT ASSEMBLY, BLUE X X X 1

5 |150—0005A SEAT ASSEMBLY, RED X X X 1

5 |150—0006A SEAT ASSEMBLY, BLACK X X X 1

47



((_3!__"@ SMF / DSF / DTF 200

SIDE COVER

48



&raym

SMF / DSF / DTF 200

SIDE COVER
. Availability Quantity

Ref # Part # Description SVE] DSE 1DTE T 2007 T 2008

1 |132—0001A COVER, L. SIDE, BLUE X X X 1

1 |132—O0002A COVER, L. SIDE, RED X X X 1

1 |132—0003A COVER, L. SIDE, ORANGE X X X 1

1 |132—0004A COVER, L. SIDE, BLACK X X X 1

2 |131—0001A COVER, R. SIDE, BLUE X X X 1

2 |131—0002A COVER, R. SIDE, RED X X X 1

2 |131—0003A COVER, R. SIDE, ORANGE X X X 1

2 |131—0004A COVER, R. SIDE, BLACK X X X 1

3 |133—0001A BATTERY COVER X X X 1

4 |920—0001A WASHER M6x18 X X X 5

5 |910—0027A BOLT M6x13x1.0 X X X 2

6 |910—0022A BOLT M6x35x1.0 X X X 2

7 |910—0028A BOLT M6x15x1.0 X X X 1

8 |133—0002A BATTERY COVER CLIP NUT X X X 1

49




SMF / DSF / DTF 200

AIR CLEANER

50



&raym

SMF / DSF / DTF 200

AIR CLEANER
. Availability Quantity

Ref # Part # Description SVET DSE 1DTE 2007 T 2008

1 |490—0001A AIR FILTER ASSEMBLY X X X 1

2 |490—0002A CLIP X X X 1

3 |490—0003A CONNECTING HOSE, AIR FILTER X X X 1

4 |490—0004A CLIP X X X 1

5 |920—0001A WASHER M6x18 X X X 2

6 |910—0028A BOLT M6x15x1.0 X X X 2

7 |490—0005A FILTER ELEMENT CASE X X X 1

8 |490—0006A FILTER ELEMENT X X X 1

51



((_3!__"@ SMF / DSF / DTF 200

MUFFLER

52



&raym

SMF / DSF / DTF 200

MUFFLER
. Availability Quantity

Ref # Part # Description SVE] DSE 1DTET 2007 T 2008

1 |482—0001A EXHAUST PIPE X X X 1

2 |932—O0001A DOME/CAP NUT X X X 2

3 |482—0002A FENDER EXHAUST X X X 1

4 |913—0002A SOCKET BOLT M6x8x1.0 X X X 2

5 |482—0003A CLIP X X X 1

6 |482—0004A RING X X X 1

7 |910—0029A BOLT M8x25x1.25 X X X 1

8 |481—0001A SILENCER X X X 1

9 |481—0002A GASKET X X X 1

10 [481—0003A SPARK ARRESTER X X X 1

11 [910—O0008A BOLT M6x20x1.0 X X X 4

12 [920—0001A WASHER M6x12 X X X 4

13 [922—0001A LOCKING WASHER M6 X X X 4

14 [920—0001A FENDER WASHER M6x9 X X X 4

15 [482—0005A PLATE X X X 1

16 [482—0006A RING X X X 1

53



SMF / DSF / DTF 200

PEDAL

54



(L_L/L_@) SMF / DSF / DTF 200

PEDAL
. Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |450—0048A PEDAL ASSY, GEARSHIFT X X X 1
2 |910—0008A HEX BOLT M6x20x1.0 X X X 1
3 |435—0001A PEDAL ASSY, KICK STARTER X X X 1
4 |910—0041A HEX BOLT M8x25x1.25 X X X 1

55



SMF / DSF / DTF 200

FOOT REST

56



&raym

SMF / DSF / DTF 200

FOOT REST
. Availability Quantity
Ref # Part # Description SVE] DSE 1DTET 2007 T 2008
1 |211—O0001A RIGHT REAR FOOT SET ASSY X X 1
1-1 [211—0002A RIGHT REAR FOOT REST SUPPORT X X 1
1-2 |1211—0003A RIGHT REAR FOOT SET X X 1
2 |211—0004A LEFT REAR FOOT SET ASSY X X 1
2-1 |211—0005A LEFT REAR FOOT REST SUPPORT X X 1
2-2 |211—0006A LEFT REAR FOOT SET X X 1
3 |[211—0007A RIGHT FRONT FOOT SET ASSY X X X 1
3-1 [211—0008A RIGHT FRONT FOOT SET X X X 1
3-2 [211—0009A RIGHT FRONT FOOT REST SPRING X X X 1
4 |211—0010A LEFT FRONT FOOT SET ASSY X X X 1
4-1 |211—0011A LEFT FRONT FOOT SET X X X 1
4-2 |211—0012A LEFT FRONT FOOT REST SPRING X X X 1
5 |[914—0001A PIN X X X 2
6 |[950—0002A COTTER PIN X X X 2
7 [920—0010A WASHER M10x20 X X 2
8 [922—0002A LOCKING WASHER M10 X X 2
9 |[930—0003A HEX NUT M10 X X 2
10 |931—0002A HEX FLANGE NUT M8 X X 4
11 |913—0003A SOCKET BOLT M8x30x1.25 X X 4

57




SMF / DSF / DTF 200




(L_L/L_@) SMF / DSF / DTF 200

STAND
. Availability Quantity

Ref # Part # Description SVET DSE 1DTE 2007 T 2008

1 |212—0001A SIDE STAND (SHORT) X 1

1 |212—0002A SIDE STAND (LONG) X X 1

2 |940—0017A SPRING. SIDE STAND X X X 1

3 |910—0030A BOLT M10x35x1.25 X X X 1

4 |930—0003A HEX NUT M10 X X X 1

5 |343—0001A SWITCH, SIDE STAND X X X 1

6 |910—0031A BOLT, SWITCH SIDE STAND X X X 2

59



m SMF / DSF / DTF 200

SWING ARM

60



(L_L/L_@) SMF / DSF / DTF 200

SWING ARM
o Availability Quantity
Ref # Part # Description SVE] DSE 1DTET 2007 T 2008
1 |213—0001A SWING ARM X X X 1
2 |213—0002A RUBBER BUSHING X X X 2
2-1 |213—0003A RUBBER BUSHING (L) X X X 1
2-2 |213—0004A RUBBER BUSHING (R) X X X 1
2-3 |213—0005A LINKING PLATE X X X 1
2-4 |213—0006A SPACER X X X 1
2-5 |911—0006A CROSS SCREW M5x50x.75 X X X 3
2-6 |930—O0004A HEX NUT M5 X X X 3
2-7 |920—0012A WASHER M5x13.5 X X X 1
2-8 |911—0007A CROSS SCREW M6x20x1.0 X X X 2
2-9 |213—0007A STAY X X X 1
3 |213—0008A CHAIN SUPPORT X X X 1
4 |911—0008A CROSS SCREW M8x17x1.25 X X X 2
5 |213—0009A SPACER X X X 1
6 |960—0009A NEEDLE BEARING, SWING ARM X X X 2
7 |213—0010A SPACER X X X 2
8 |213—0011A CAP, SWING ARM X X X 2
9 |213—0012A CASE, DRIVE CHAIN X X X 1
10 [920—0012A WASHER M5x18 X X X 2
11 [910—0028A BOLT M6x15x1.0 X X X 2
12 [915—0001A SLOTTED SCREW M5x10x.75 X X X 2
13 [213—0013A SWING ARM AXLE X X X 1
14 [931—0003A NUT, SWING ARM AXLE M14 X X X 1
15 |214—O0001A DRIVE CHAIN 4258H X 1
15 [214—0002A DRIVE CHAIN 4258H X X 1

61



((_3!__"@ SMF / DSF / DTF 200

REAR SHOCK ABSORBER

62



(L_L/L_@) SMF / DSF / DTF 200

REAR SHOCK ABSORBER

. Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |242—0001B REAR SHOCK ABSORBER X X X 1
2 |910—0032A BOLT M10x45x1.25 X X X 1
3 |910—0033A BOLT M10x50x1.25 X X X 1
4 |931—0004A HEX FLANGE NUT M10 X X X 1
5 |920—0010A REAR SUSPENSION WASHER X X X 2

63



((_3’:’@ SMF / DSF / DTF 200

REAR FENDER




&raym

REAR FENDER

SMF / DSF / DTF 200

. Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |170—0001A REAR FENDER, BLUE X X X 1
1 |170—0006A REAR FENDER, RED X X X 1
1 |170—0007A REAR FENDER, ORANGE X X X 1
1 |170—0008A REAR FENDER, BLACK X X X 1
2 |170—0002A MUD GUARD X X X 1
3 |910—0008A BOLT M6x20x1.0 X X X 3
4 |920—0001A WASHER M6x18 X X X 3
5 |931—0001A HEX FLANGE NUT M6 X X X 3

65



((_3!__"@ SMF / DSF / DTF 200

HANDLE CONTROLS

66



&raym

HANDLE CONTROLS

SMF / DSF / DTF 200

. Availability Quantity
Ref # Part # Description SVET DSE 1DTE 2007 T 2008
1 |270—0001A REAR MIRROR (L) X X 1
2 |270—0002A REAR MIRROR (R) X X 1
3 |270—0003A RIGHT SWITCH X X X 1
4 |270—0004A LEFT SWITCH X X X 1
5 |270—0005A THROTTLE GRIP X X X 1
6 |270—0006A LEFT GRIP X X X 1
7 |270—0007A CLUTCH LEVER ASSEMBLY X X X 1
7-1 |270—0008A CLUTCH LEVER X X X 1
8 |270—0009A THROTTLE CABLE X X X 1
9 |270—0010A CLUTCH CABLE X X X 1
10 [270—O0011A CHOKE LEVER X X X 1
11 [270—0012A IGNITION SWITCH (with helmet lock only) X X X 1

67




SMF / DSF / DTF 200

ELECTRICAL

68



&raym

SMF / DSF / DTF 200

ELECTRICAL
. Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |312—0001A BATTERY ASSEMBLY X X X 1
2 |312—0002A BATTERY X X X 1
3 |911—0011A CROSS SCREW M5x10x.75 X X X 2
4 |930—0005A SQUARE NUT M5 X X X 2
5 |215—0001A BATTERY HOLDER ASSEMBLY X X X 1
6 |215—0002A BATTERY HOLDER X X X 1
6-1 |215—0003A BATTERY BAND X X X 1
7 |911—0012A CROSS SCREW M6x8x1.0 X X X 3
8 |920—0012A WASHER M5x14 X X X 2
9 |915—0001A SLOTTED SCREW M5x10x.75 X X X 2
10 [320—0002A RELAY, START ASSEMBLY X X X 1
10-1 [930—0001A HEX NUT M6 X X X 2
10-2 [922—0001A LOCKING WASHER M6X9 X X X 2
11 [970—0001A STRAPS X X X 20
12 [320—0003A COIL ASSEMBLY, IGNITION X X X 1
12-1 [320—0004A COIL, IGNITION HOLDER X X X 1
13 [910—0002A BOLT M6x12x1.0 X X X 1
14 [910—0010A BOLT M6x25x1.0 X X X 1
15 [931—0001A HEX FLANGE NUT M6 X X X 2
16 [337—0004A RELAY WINKLER X X 1
17 [338—0001A HORN ASSEMBLY X X X 1
18 [910—0034A BOLT M6x16x1.0 X X X 1
19 [311—0003A RECTIFIER X X X 1
20 |910—0002A BOLT M6x12x1.0 X X X 1
21 |313—0001A CDI GY6 with Rubber x x x 1
22 |311—0004A DIODE X X X 1

69




((_3!__"@ SMF / DSF / DTF 200

WIRE HARNESS

70



(L_L/L_@) SMF / DSF / DTF 200

WIRE HARNESS

e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
1 350—0001A WIRE HARNESS ASSY X X X 1
2 350—0002A FUSE X X x 1

71



SMF / DSF / DTF 200

HEAD LIGHT & TURN SIGNALS

72



&raym

HEAD LIGHT & TURN SIGNALS

SMF / DSF / DTF 200

o Availability Quantity
Ref # Part # Description SVE] DSE 1DTET 2007 T 2008
1 |121—0001A HEAD LIGHT COVER, BLUE X X X 1
1 |121—0002A HEAD LIGHT COVER, RED X X X 1
1 |121—0003A HEAD LIGHT COVER, ORANGE X X X 1
1 |121—0004A HEAD LIGHT COVER, BLACK X X X 1
2 |337—0001A RIGHT TURNING LIGHT ASSY X X 1
3 |337—0001A LEFT TURNING LIGHT ASSY X X 1
4 |331—0001A HEAD LIGHT ASSY X X X 1
5 ]911—0009A CROSS TAPPING SCREW M4x15x1.50 X X 1
6 |337—0002A RIGHT INDICATOR X X 1
6-1 |337—0002A LEFT INDICATOR X X 1
7 |920—0010A WASHER M10x20 X X 2
8 |922—0002A LOCKING WASHER M10 X X 2
9 |930—0003A HEX NUT M10 X X 2
10 [337—0003A TURNING BULB X X 2
11 [911—0010A CROSS TAPPING SCREW M4x10x1.50 X X 2
12 [331—0002A HEAD LIGHT X X X 1
13 [910—O0010A BOLT M6x25x1.0 X X X 2
14 [331—0003A RUBBER BUSH X X X 2
15 [331—0004A RUBBER BUSH WASHER X X X 2
16 [331—0005A BRACKET, HEAD LIGHT SIDE, L X X X 1
16-1 [331—0011A BRACKET, HEAD LIGHT SIDE, R X X X 1
17 [931—0001A HEX FLANGE NUT M6 X X X 2
18 [331—0006A HEAD LIGHT BULB (SMALL) X X X 1
19 [331—0007A HEAD LIGHT BULB (BIG) X X X 1
20 |331—0008A HEAD LIGHT SEAT X X X 1
21 |911—0011A CROSS SCREW M5x10x.75 X X X 1
22 |911—0010A CROSS TAPPING SCREW M4x10x1.50 X X X 4
23 |331—0009A HEAD LIGHT COVER ADJUSTING SUPPORT X X X 1

73




SMF / DSF / DTF 200

TAIL COVER & TURN SIGNALS

74



&raym

TAIL COVER & TURN SIGNALS

SMF / DSF / DTF 200

. Availability Quantity
Ref # Part # Description SVET DSE 1DTE T 2007 T 2008
1 |170—O0003A TAIL COVER X X X 1
2 |170—0004A REAR FENDER REINFORCEMENT X X 1
2 -1 [170—0009A REAR FENDER REINFORCEMENT X 1
3 |170—O0005A REAR REGISTRATION PLATE SUPPORT X X 1
4 1920—O0001A WASHER M6x18 X X 2
5 [910—0028A BOLT M6x15x1.0 X b 2
6 |[332—0003A REAR REFLECTOR X X 1
7 [920—0012A WASHER M5x15 b X 1
8 |[922—0003A LOCKING WASHER M5 X X 1
9 |[930—0004A HEX NUT M5 X X 1
10 |332—O0001A REFLECTOR X X 2
11 |930—O0001A HEX NUT M6 X X 2
12 |913—0004A SOCKET BOLT M6x15x1.0 X X 2
13 |332—0004A REFLECTOR SUPPORT (R) X X 1
13-1|332—0004A REFLECTOR SUPPORT (L) X X 1
14 |931—O0001A HEX FLANGE NUT M6 X X 2
15 |337—O0001A LEFT TURNING LIGHT X X 1
16 |337—O0001A RIGHT TURNING LIGHT X X 1
17 |337—0002A LEFT INDICATOR X X 1
17-1|337—0002A RIGHT INDICATOR X X 1
18 |337—O0003A TURNING BULB X X 2
19 [911—0010A CROSS TAPPING SCREW M4x10x1.50 X X 2
20 [911—0009A CROSS TAPPING SCREW M4x15x1.50 X X 2
21 [920—0010A WASHER M10x20 X X 2
22 [922—0002A LOCKING WASHER M10 X X 2
23 |930—0003A HEX NUT M10 b X 2

75




SMF / DSF / DTF 200

TAIL LIGHT

76



(L_L/L_@) SMF / DSF / DTF 200

TAIL LIGHT
. Availability Quantity

Ref # Part # Description SVE] DSE 1DTET 2007 T 2008

24 |332—0005A TAIL LIGHT ASSY X X X 1

25 |332—0006A TAIL LIGHT BOWL X X X 1

26 [931—0001A HEX FLANGE NUT M6 X X X 2

27 |910—0028A BOLT M6x15x1.0 b X X 2

28 |332—0007A TRANSPARENT COVER, TAIL LIGHT X X X 1

29 |332—0008A BULB HOLDER, TAIL LIGHT X X X 1

30 [911—0010A CROSS TAPPING SCREW M4x10x1.50 X X X 2

31 |332—0009A BULB, TAIL LIGHT X X X 1

32 |332—0010A COVER, TAIL LIGHT X X X 1

33 |911—0009A CROSS TAPPING SCREW M4x15x1.50 X X X 2

77



SMF / DSF / DTF 200

TOOL BAG

78



(L_L/L_@) SMF / DSF / DTF 200

TOOL BAG
. Availability Quantity

Ref # Part # Description SVET DSE 1DTET 2007 T 2008

1 |980—O0001A TOOL BAG X X X 1

2 |920—0001A WASHER M6 X 18 X X X 2

3 |913—0005A BOLT M6 X 25 X 1.0 X X X 2

4 |980—0005A BAND X X X 1

5 |980—0006A TOOL BAG ASSY X X X 1

6 |980—0002A TOOL KIT X X X 1

79



SMF / DSF / DTF 200

FRAME

80



SMF / DSF / DTF 200

FRAME
o Availability Quantity
Ref # Part # Description SVET DSE 1DTET 2007 T 2008
1 |210—O0001A FRAME X X X 1
2 |210—0002A REAR CARRIER X X X 1
3 |210—0003A HELMET LOCK (with Ignition lock only) X X X 1
4 ]1910—0035A BOLT M6x14x1.0 X X X 1
5 |[920—0001A WASHER M6x18 X X X 5
6 |[910—0022A BOLT M6x35x1.0 X b X 1
7 [910—0008A BOLT M6x20x1.0 X X X 1
8 |[931—0001A HEX FLANGE NUT M6 X X X 2
9 |[210—0004A MUFFLER HANGER X X X 1
10 |920—0002A WASHER M8x16 X X X 7
11 |910—0036A BOLT M8x40x1.25 X X X 2
12 [210—0005A UPPER CHAIN TENSIONER ROLLER X X X 1
13 |210—0006A UNDER CHAIN TENSIONER ROLLER X X X 1
14 |210—O0007A SPACER X X X 2
15 |210—0008A GAS TANK RUBBER SUPPORT X X X 2
16 |910—O0037A BOLT M8x15x1.25 X X X 2
17 |1210—0009A UPPER SUPPORTER X X X 2
18 |210—O0010A DOWN SUPPORTER X X X 2
19 |910—0038A BOLT M8x65x1.25 X X X 3
20 |[931—0002A HEX FLANGE NUT M8 X X X 5
21 [910—0039A BOLT M8x90x1.25 X X X 2
22 |910—0003A BOLT M6x30x1.0 X X X 1
23 |[930—0001A HEX NUT M6 X X X 1
24 |910—0040A BOLT M10x110x1.25 b X X 2
25 [931—0004A HEX FLANGE NUT M10 X X X 2
26 [910—0029A BOLT M8x25x1.25 X X X 4
27 |922—0004A LOCKING WASHER M8x12 X X X 4
28 |210—0011A STEERING LOCK X X X 1
MANUALS
e Availability Quantity
Ref # Part # Description SMET DSE TDTE | 2007 1 2008
710—0001A DTF/DSF/SMF OWNER'S MANUAL X X X 1
720—0001A DTF/DSF/SMF PARTS BOOK X X X 1
730—0001A DTF/DSF/SMF SERVICE MANUAL X X X 1

81




&raym

SMF / DSF / DTF 200

STICKERS
. Availability Quantity

Ref # Part # Description SVET DSE 1DTET 2007 T 2008
870-0001A FUEL TANK COVER(L) STICKER X X X 1
870-0002A FUEL TANK COVER(R ) STICKER X X X 1
870-0003A Swing Arm STICKER X X X 2
870-0004A FRONT FENDER STICKER X X X 1
870-0005A REAR FENDER STICKER X X X 1
870-0006A Side Cover Model Name Sticker (DSF) X 2

82



